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test department on it.
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Duplication of test report is invalid without theg’ S¥amp of test report”
or that of test department re—stamped on it.
3.MELER. HE. MESFIN (PRI & NN HEET);

Test report is invalid without the signatures of thé€'persons for chief
test, verification and approval. The te report for arbitration should

-
be added the signature of the per o™ yeNfication on it.

4. MEWHI;

Test report is invalid Lﬁ altered.

bOMRBREET AN N BZHE+IHA R RARE;

Different opinions abou®t report should be reported to the test

department within 15 days the date of receiving the test report.

6. — BB, ZHREIOSRERTS.

rNOtrusted tests the responsibilities are undertaken
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BRI RE R GB/T21086-2007

NEE 1 2 3 1 5 6 7 8 9
AYIRAHE | 1LO<SP | 1L5<P | 2.0SP | 2.5<P | B.0SP | 3.5SA | 4 0SP 45SP |
iz )
Py/kPa 1,5 | €30 | =25 | w30 | =86 | 40 | =45 | 50

VL9 R EEARAE A RINKE. W B9 % (5. 5kPa).
20 SMRIRRE AN IE. SOV E AR BME .
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SRS 1 2 A 1
SERE g/ '/ (meh)] | 4.0=2¢>2.5 | 252851.5 | 1.52¢,>0.5 @1 <0.5
SRIERE ga/ [m'/ (' o h) ] | 4.0=¢,>2.0 | 2. z@% 1.22g,>0. 5 gr<<0.5
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A UAR=] 3 4 5
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S AERRAE 5 8y <1500 <o000 | &FF2000
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AT TR B4 j<7oﬁ <10(ﬁ) APZ1000
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